

## TEST REPORT

Job No./Report No TR567781

Date:19 February 2014 Page 1 of 4

**ISOTEKS TEKSTIL İHR İTH SAN TIC LTD ŞTI**  
 DOSAB MIMOZA SOK NO:1 16245 OSMANGAZI BURSA  
 TEL: 02242613333  
 FAX: 02242613339  
**To the attention of Gamze Bakıryapan**

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No.	Sample Description
A	Woven fabric in ecru

Client's reference No. : TR 567781  
 Buyer : Army&air force Exchange service  
 Order No. : Not Provided  
 Model/Style No. : Not Provided  
 Article No. : SP68F  
 Age Grade : Not Provided  
 Manufacturer : ISOTEKS TEKSTIL  
 Country of Origin : TURKEY  
 Country of Destination : UNITED STATES  
 Shipment Date : Not Provided  
 Fiber Composition : Claimed to be 100%POLYESTER  
 Fabric Weight : Claimed to be 313,89 g/m<sup>2</sup>  
 End Use : CURTAIN FOR HOSPITAL  
 Agency : Not Provided  
 Sample Receiving Date : 17 February 2014  
 Test Performing Period : 17 February 2014 ~ 19 February 2014  
**Submitted Care Label Instructions** : Not Provided

**Overall Conclusion** : **PASS**

Test Results : Please refer to the next page(s).  
**Performed Test Summary:** Selected test(s) as requested by client against Client's performance standard.

## TEST REPORT

Job No./Report No TR567781

Date:19 February 2014 Page 2 of 4

Test Parameters	Result
<b>Physical tests</b>	<b>A</b>
Flammability	M

Remarks	:	M = Meets client's requirement
		F = Below client's requirement
		I = Inconclusive
		* = No specified requirement
Notes:	Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).	
	Residual sample can be returned to client if requested.	

The test results relate to the tested items only.  
 Test reports without SGS seal and authorized signatures are invalid.  
 Reported results do not include uncertainties.  
 In this Test Report tests marked (1) are included in the IAS Accreditation Scope of this Laboratory. Opinions and interpretations expressed herein are outside the scope of IAS Accreditation.

Issued in Istanbul  
 Signed for and on behalf of  
 SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş.

Arzu Yılmaz  
 Customer Services Supervisor

Duygu Özgün  
 Customer Services Team Leader

*Arzu Yılmaz* *Arzu Yılmaz*



*Duygu Özgün*

CTSL-F-5.10-1NF/01.06.2013/Rev.2

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.  
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

# TEST REPORT

Job No./Report No TR567781

Date:19 February 2014 Page 3 of 4

## Flammability<sup>1</sup>

Test Method: ASTM D1230-10  
 Test Conditions: 49C Normal cycle (according to AATCC 124) tumble dry  
 Sample ID&Colour: (a1)  
 Fabric Surface: PLAIN FABRIC/FACE  
 Test Specimen Direction:

### As Received

### After Dry-cleaning and Laundering \*

As Received			After Dry-cleaning and Laundering *		
	Face			Face	
	Flame Spread (sec.)	Burn Code		Flame Spread (sec.)	Burn Code
(1)	-	IBE	(1)	-	IBE
(2)	-	IBE	(2)	-	IBE
(3)	-	IBE	(3)	-	IBE
(4)	-	IBE	(4)	-	IBE
(5)	-	IBE	(5)	-	IBE
(6)	-	IBE	(6)	-	IBE
(7)	-	IBE	(7)	-	IBE
(8)	-	IBE	(8)	-	IBE
(9)	-	IBE	(9)	-	IBE
(10)	-	IBE	(10)	-	IBE
(Avg.)			(Avg.)		

Flammability Classification : Class 1 Client's Requirement : Class1

Remarks : Class 1 Normal Flammability  
 Class 1 textiles exhibit normal flammability and are acceptable for use in clothing.

\* Drycleaning / Laundering procedure is according to 16 CFR 1610:6(b).

## Burn Code Description:

### For Plain Surface textile fabrics:

IBE = Ignited, but extinguished

CTSL-F-5.10-1NF/01.06.2013/Rev.2

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."

## TEST REPORT

Job No./Report No TR567781

Date:19 February 2014 Page 4 of 4



\* \* \* End of Test Report \* \* \*

CTSL-F-5.10-1NF/01.06.2013/Rev.2

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only."